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Vescom, Inc.  Test Number 4861–9655 
Henderson, North Carolina  September 21, 2016 

   
Breaking Strength of Fabric 

 
 

Test Method: The material was tested in accordance with ASTM International Test Method D5034, Breaking 
Force and Elongation of Textile Fabrics (Grab Method). The test was conducted using an Instron CRE type tensile 
tester operated at an extension rate of 12 inches per minute. 

 
Material Tested:  The client submitted a sample of coated fabric identified as 702503 Keri. 

 
Test Result:        

 

 Breaking Load 
 (pounds force) 

Specimen Warp Fill 
1 105 89 
2 120 90 
3 109 93 
4 119 89 
5 112 90 

Average 113 90 
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